
2

RYOBI IMPACT WRENCH – MODEL NUMBER D700W
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RYOBI IMPACT WRENCH – MODEL NUMBER D700W

PARTS LIST

The model number will be found on a label attached to the motor housing. Always mention the model number in all correspondence regarding your 
IMPACT WRENCH or when ordering repair parts.

	 24	 290255001		  Brush Assembly.................................................... 2
	 25	 511534002		  Brush Cap............................................................. 2

	 26	 513518001		  Rear Housing Cover.............................................. 1

	 27	 6620606		  Screw (M3.5 x 16 mm, Pan Hd.)............................ 8

	 28	 290061064		  Lead w/Terminals.................................................. 2

	 29	 940114156		  Logo Label............................................................. 1

	 30	 201601001		  Motor Housing Assembly 
				    (Inc. Key Nos. 22 & 29).......................................... 1

	 31	 590501003		  Cord Clamp........................................................... 1

	 32	 690331001		  Terminal Block....................................................... 1

	 33	 514499001		  Switch Seat........................................................... 1

	 34	 760431002		  Switch.................................................................... 1

	 35	 590975004		  Trigger.................................................................... 1

	 36	 341519002		  Handle Housing Cover.......................................... 1

	 37	 590274003		  Bend Relief............................................................ 1

	 38	 730372027		  Power Cord........................................................... 1

		  Not Shown:

		  902510001 		  Carrying Case........................................................ 1

		  988000143 		  Operator’s Manual................................................. 1

		  7-8-10		
		  (Rev:02)

	 1	 660299026		  Screw (M5 x 79 mm, Pan Hd.)............................... 4

	 2	 671237003		  Spring Washer....................................................... 4

	 3	 300102009		  Front Gear Housing Assembly.............................. 1

	 4	 301681005		  Anvil Assembly...................................................... 1
	 5	 671400002		  Ball (Ø0.25 in.)....................................................... 3

	 6	 672038001		  Impactor................................................................ 1

	 7	 671401002		  Ball (Ø0.16 in.)..................................................... 31

	 8	 671403001		  Washer................................................................... 1

	 9	 671975001		  Compression Spring.............................................. 1

	 10	 200309002		  Cam Assembly...................................................... 1

	 11	 300460013		  Pinion Assembly.................................................... 1

	 12	 671469001		  Thrust Washer....................................................... 1

	 13	 900533002		  Oil Seal.................................................................. 1

	 14	 560712002		  Rubber Bumper..................................................... 1

	 15	 200310002		  Rear Gear Housing Assembly............................... 1

	 16	 200216060		  Motor Assembly (Inc. Key Nos. 17-19).................. 1

	 17	 690191002		  Ball Bearing (6001 2RS)......................................... 1

	 18	 6939601		  C-ring..................................................................... 1

	 19	 681141002		  Ball Bearing (608zz)............................................... 1

	 20	 591612001		  Baffle..................................................................... 1

	 21	 660259009		  Screw (M4 x 48 mm, Pan Hd.)............................... 2

	 22	 940032134		  Data Label............................................................. 1

	 23	 301035005		  Brush Holder Assembly......................................... 2
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